
Pilot Investigation of Slowsand Filtration
and Reverse Osmosis Treatment of
Central Arizona Project Water

Advanced Water Treatment Research Program
Report No. 90

U.S. Department of the Interior
Bureau of Reclamation

August 2002



REPORT DOCUMENTATION PAGE Form Approved
OMB No. 0704-0188

Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing
data sources, gathering and maintaining the data needed, and completing and reviewing the collection of information.  Send comments regarding this burden
estimate or any other aspect of this collection of information,  including suggestions for reducing this burden to Washington Headquarters Services,  Directorate
for Information Operations  and  Reports,  1215  Jefferson Davis Highway, Suit 1204, Arlington VA 22202-4302, and to the Office of Management and Budget,
Paperwork Reduction Report (0704-0188), Washington DC 20503.

1. AGENCY USE ONLY (Leave Blank) 2. REPORT DATE
   August  2002

3. REPORT TYPE AND DATES COVERED

4. TITLE AND SUBTITLE

Pilot Investigation of Slowsand Filtration and Reverse Osmosis Treatment
of Central Arizona Project Water

5. FUNDING NUMBERS

6. AUTHOR(S)

Charles Moody, Bruce Garrett, and Eric Holler
7. PERFORMING ORGANIZATION NAME(S) AND ADDRESS(ES)

U.S. Department of the Interior
Bureau of Reclamation
Phoenix Area Office
PO Box 81169
Phoenix AZ 85069-1169

8. PERFORMING ORGANIZATION
REPORT NUMBER
Advanced Water Treatment
Research Program Report
No. 90

9. SPONSORING/MONITORING AGENCY NAME(S) AND ADDRESS(ES)

Bureau of Reclamation Science & Technology Program, Denver, CO
Central Arizona Water Conservation District, Phoenix, AZ
Town of Marana, Marana, AZ
Flowing Wells Irrigation District, Tucson, AZ
Town of Oro Valley, Tucson, AZ
Metropolitan Domestic Water Improvement District, Tucson, AZ

10. SPONSORING/MONITORING
AGENCY REPORT NUMBER
 

11. SUPPLEMENTARY NOTES

12a. DISTRIBUTION/AVAILABILITY STATEMENT

Available from the National Technical Information Service,
Operations Division, 5285 Port Royal Road, Springfield, Virginia  22161

12b. DISTRIBUTION CODE

13. ABSTRACT (Maximum 200 words)

Because the August 2000 Bureau of Reclamation report, Alternatives for Using Central Arizona
Project Water in the Northwest Tucson Area, identified slowsand filtration (SSF) as the lowest cost
water treatment alternative for a proposed 40-MGD water treatment plant, this pilot investigation
evaluated the technical effectiveness of SSF treatment of Central Arizona Project (CAP) water. 
Based on low turbidity levels in the SSF-treated water, subject to obtaining successful operation
during the summer, the authors recommend SSF treatment.  At a filtration rate of 0.11 gal/min/ft2

(0.27 m/h, 6.9 MGD/acre) the SSF filter run length measured 22 days.  With 17 SSF cleanings per
year, the revised SSF treatment cost estimate is $0.16 per thousand gallons.  For treatment with
desalting, based on low fouling of low-pressure reverse osmosis (RO) polyamide membrane
equipment operating on SSF-treated CAP water, the authors recommend either of two treatment
combinations:  (1) microfiltration or ultrafiltration - RO or (2)  SSF - RO.
14. SUBJECT TERMS–

water treatment, desalting, Colorado River, pilot tests, slowsand filtration, reverse
osmosis

15. NUMBER OF
PAGES
    60

16. PRICE CODE

17. SECURITY CLASSIFICATION 
OF REPORT
    UL

18. SECURITY CLASSIFICATION
OF THIS PAGE
   UL

19. SECURITY CLASSIFICATION
OF ABSTRACT
   UL

20. LIMITATION OF
ABSTRACT 
    UL
   

NSN 7540-01-280-5500 Standard Form 298 (Rev. 2-89)
Prescribed by ANSI Std. 239-18

298-102



Pilot Investigation of Slowsand
Filtration and Reverse Osmosis
Treatment of Central Arizona
Project Water

Advanced Water Treatment Research Program
Report No. 90

by
Charles Moody
Bruce Garrett
Eric Holler

Department of the Interior
Bureau of Reclamation

August 2002



Mission Statements

The mission of the Department of the Interior is to protect and provide
access to our Nation’s natural and cultural heritage and honor our

trust responsibilities to tribes.

The mission of the Bureau of Reclamation is to manage, develop, and
protect water and related resources in an environmentally and economically

sound manner in the interest of the American Public.



Acknowledgments

The Bureau of Reclamation’s (Reclamation) Science and Technology Program, Reclamation’s Phoenix Area
Office, and the water provider oganizations listed below contributed funds and services to conduct this study. 
Eric Holler (Reclamation) initiated and advocated the study and coordinated its implementation.

This report summarizes work undertaken by various agencies for the Southern Arizona Water Management
Study to study the effectiveness of slowsand filtration (SSF) and reverse osmosis treatment of Central Arizona
Project (CAP) water.  The organizations and their participation follow:

Central Arizona Water Conservation District (CAWCD) – Hosted the pilot test at the Twin Peaks
Pumping Plant Complex.  The CAWCD provided water, installed wiring and provided power during
operation, provided the earthen pad on which the slowsand tank was placed, and provided site
security.

Town of Marana – Demobilized the SSF tank from Tucson Water’s Hayden-Udall Treatment Plant and
transported the tank to the Twin Peaks site.  Marana representatives set the tank in place, provided
equipment (including a crane) and labor to place the gravel underdrain and the specialty sand,
provided a water meter to measure inlet flows, and demobilized and removed the tank upon
completion of the testing.

Flowing Wells Irrigation District – Provided professional installation of the plumbing and piping between
the SSF and the Mobile Treatment Plant, including overflows, drains, stands, supports, and SSF
product water piping; and installed a float valve (at their suggestion) on the inlet to the SSF tank,
which significantly improved operation. 

Town of Oro Valley – Provided materials and installation of the inlet water piping, provided weekly
sampling and water quality testing for the extensive monitoring that was required.  Water quality
testing included sampling at five locations for a large variety of constituents.

Metropolitan Domestic Water Improvement District (MDWID) – Provided comprehensive monthly water
quality sampling and testing using the same methodology as Oro Valley.  Acted as a clearinghouse for
Oro Valley and MDWID to gather water quality information and input the data into the spreadsheet.

I thank the following individuals representing these water providers:  Mark Stratton, Charlie Maish,
Mike Block, and Stephanie Pranshke, MDWID; Bob Bradford, Dave Gunn, Mike Early, and
Tom Plasay, CAWCD; Brad DeSpain, Town of Marana; Alan Forrest, Mary Kobida, and Charlie Soper, Town
of Oro Valley; David Crockett and Jim Cavanaugh, Flowing Wells Irrigation District; Joe Crowson, Brad
Prudhom, and Eric Holler, Reclamation.  A special thank you is extended to Reclamation’s consulting
chemical engineer, Bruce Garrett, P.E., who made the pilot operational, operated and maintained the pilot,
provided water quality testing, participated in presentations, and prepared the extensive data documentation
and data reduction contained in appendices B and C.  Without Mr. Garrett’s expertise and dedication, the
pilot would not have been possible.

It was a pleasure to work with this group of people.  Their unflagging willingness to contribute to our
common goals made this investigation possible.  Together, they have continued to illustrate the positive
impact a collaborative effort can make.

And, finally, I thank the others on the team from Reclamation who put together technical information and
compiled and edited the report:  Qian Zhang, water treatment; Sharon Leffel, editing and desktop publishing;
Rodney Tang, technical support; Robert Michaels, management support; and Suzanne Sikora, financial
management.

  
Charles ”Chuck“ Moody, Ph.D., P.E., Project Manager



Acronyms and Abbreviations

A

ADEQ Arizona Department of Environmental Quality
AFY acre-feet per year of water flow; multiply by 0.620 to convert to gallons

   per minute; divide by 724 to convert to cubic feet per second
ASR aquifer storage and recovery
AWWA American Water Works Association

C

°C degrees Celsius
CA cellulose acetate
CAP Central Arizona Project
CASI Central Arizona Salinity Interceptor
CAWCD Central Arizona Water Conservation District
cfs cubic feet per second
cfu colony forming units
CO2 carbon dioxide
COU coefficient of uniformity
CT conventional treatment (coagulation, flocculation, and rapid sand

   filtration)
CT - RO combination of conventional treatment and reverse osmosis 

D

DBPs disinfection byproducts
D/DBPR Disinfectant/Disinfection Byproducts Rule
DO dissolved oxygen
dP difference in pressure between two locations

E

EPA Environmental Protection Agency
ERT energy recovery turbine



F

ft foot; feet
ft2 square feet

G

gal/min gallons per minute
gal/min/ft2 gallons per minute per square foot
gfd gallons of permeate per square foot of membrane per day
gal/f2/day gallons per square foot per day membrane water flux
gpd gallons per day
gpg grains per gallon
gpm gallons per minute
gpm/ft2 gallons per minute per square foot

H

HAA haloacetic acid
HAA5 group of five haloacetic acids regulated by the Safe Drinking Water Act

   Stage 1 Disinfectants and Disinfection Products Rule with an MCL of
   0.080 milligrams per liter

hp horsepower
HPC heterotrophic plate count

I

ICP inductively coupled plasma

K

kg kilogram(s)

L

LOI loss on ignition
L/m liters per minute

M

m meter(s)
m2 square meters
MBD mass balance deviation



MCL maximum contaminant level
MF microfiltration
MF/UF microfiltration or ultrafiltration
MF/UF - RO combination of microfiltration/ultrafiltration and reverse osmosis
MGD million gallons per day; multiply by 1,121 to convert to acre-feet per year
mg/L milligrams per liter concentration
m/h meters per hour
m3/h cubic meters per hour
mm millimeter(s)
MTP Mobile Water Treatment Plant
�m micrometer(s)
�g/L micrograms per liter

N

NTU nephelometric turbidity unit

O

O&M operation and maintenance

P

PA polyamide
pH A measure of the relative acidity of water.  pH depends on the

   composition of salts (electrolytes) dissolved in the water.  Acid
   waters have pH values less than 7.  Basic waters have pH values
   greater than 7.

ppm parts per million
psi pounds per square inch pressure; divide by 14.5 to convert to bars;

   multiply by 6.895 to convert to kilopascals
psid psi differential pressure
psig psi gage pressure (add atmospheric pressure to get absolute pressure)

R

Reclamation Bureau of Reclamation
RO reverse osmosis
ROSA Reverse Osmosis System Analysis (DOW computer program)

S

SARWMS Southern Arizona Regional Water Management Study
SDI Silt Density Index



SDS simulated distribution system
SDSDBP simulated distribution system disinfection byproduct
SDSHAA simulated distribution system haloacetic acid
SDSTHM simulated distribution system trihalomethane
SDWA Safe Drinking Water Act
SSF slowsand filtration
SSF - RO combination of slowsand filtration and reverse osmosis
SWTR Surface Water Treatment Rule

T

TDS total dissolved solids, milligrams per liter
THM trihalomethane
THMFP Trihalomethane Formation Potential
TOC total organic carbon, milligrams per liter
TTHM total trihalomethanes
t-value statistical students' t-value

U

UF ultrafiltration

V

VFD variable frequency drive



Contents

Page

S-1 Executive Summary

1 Introduction
4 Education and Public Information
5 Slowsand Filtration
8 SSF Pilot Tests
8 Test Site

10 Pilot Equipment
13 Test Period
14 Water Supply
14 Operating Conditions
15 Filtration Rates
15 Filter Cleaning
16 SSF Results
16 Filter Run Lengths
18 Filter Permeability
18 SSF Filtrate Quality
19 Turbidity
20 Silt Density Index
21 RO Fouling Rate
23 Total Dissolved Solids
23 Hardness
24 SSF pH
26 Dissolved Oxygen
26 Heterotrophic Plate Count
28 SSF Removal of Total Organic Carbon
28 SSF Disinfection Byproduct Levels
28 Trihalomethane Formation Potential
29 SSF Simulated Distribution System Disinfection

   Byproducts
32 SSF Post-Test Sand Inspection
33 Reverse Osmosis Description
35 SSF - RO Pilot Process Description
36 Chemical Feed Systems and Operating Conditions
37 RO Pilot Plant Operation
37 Reverse Osmosis Equipment and Operating

   Conditions



ii
Contents

Pilot Investigation of Slowsand Filtration and Reverse Osmosis Treatment

Page

40 RO Startup, Cleaning, and Shutdown Procedures
42 Reverse Osmosis Results
42 Membrane Equations
42 Water Flows, Compositions, and Operating Pressures
43 Fouling – RO Fouling Rate
48 Scaling
50 Salt Passage
50 RO Solute Removal
50 TDS Removal
51 Hardness
51 RO Removal of Total Organic Carbon
51 Disinfection Byproduct Measurements
52 Design and Cost Revisions
55 Conclusions
58 Recommendations

References
Tables

Table Page

1 Cost comparison of three CAP water treatment plants without desalting . . . . . . . . . . 2
2 Slowsand filter design and pilot operating conditions . . . . . . . . . . . . . . . . . . . . . . . . . 10
3 SSF filter runs periods, filter run water production, and filter

   permeabilities with 200-ft2 filter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
4 SDI . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
5 Comparison of 15-minute SDI measurements of less than 5 at two

   locations . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  21
6 RO water transport coefficient “A” and change in “A” during the

   pilot test . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
7 SSF hardness . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
8 Qualitative classification of waters according to level of hardness . . . . . . . . . . . . . . . 25
9 SSF pH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

10 SSF dissolved oxygen . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
11 SSF heterotrophic plate counts (cfu/mL) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
12 SSF TOC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29
13 SSF THMFP levels and removals . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
14 Expected log-removals of Giardia and viruses . . . . . . . . . . . . . . . . . . . . . . . . . 30
15 SDSTHM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
16 SDSHAA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31



iii
Contents

Pilot Investigation of Slowsand and Reverse Osmosis Treatment

Tables (continued)

Table Page

17 Chemical feed operating criteria and doses . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37
18 Reverse osmosis pilot equipment flow rate setpoints for 80 percent

   water recovery . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
19 Comparison of observed and projected RO performance at beginning

   of test . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
20 Comparison of observed and projected RO performance midway

   through the test . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45
21 Comparison of observed and projected RO performance at end of test . . . . . . . . . . 46